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7.7.8 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHZ  pegk: 5913.90 MHz, 60.64 dBuV/m
Peak T ce. VBW: 3 MH ’
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Plot 7-671. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  pegk: 5918.40 MHz, 61.26 dBuV/m
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Plot 7-672. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode:

802.11a

Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
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Plot 7-673. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11a

Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
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Plot 7-674. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  peak: 7144.80 MHz, 62.15 dBpV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 2010 YR 2 S Avg: 7259.70 MHz, 50,91 dBpV/m
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Plot 7-675. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHZ  pegk: 7147.20 MHz, 62.74 dBuV/m
Peak Trace VBW: 3 MH ’
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Plot 7-676. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIlI Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
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Plot 7-677. Antenna WF5b Radiated Upper Band

Edge (Peak — UNII Band 8)

Worst Case Mode:

802.11a

Worst Case Transfer Rate:
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Distance of Measurements:
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Plot 7-679. Antenna WF5b Radiated Upper Band

Edge (Peak — UNII Band 8)
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Plot 7-678. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 19.0dB SWT: 1.01ms 65.00 dBuV/m
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Plot 7-680. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
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Plot 7-681. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-682. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090027-11-R3.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 243 of 280

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel:
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Plot 7-683. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
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Plot 7-684. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel:

140 A

Field Strength (dBuV/m)
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Avg: 5915.10 MHz, 49.98 dBpuV/m
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Plot 7-685. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz

Channel:

140 ~

Field Strength (dBuV/m)

40

120 A

100 A

80 -

60

229

PASS oo Offsat: 19.0q8 VBW: 3 MHz

Peak Offset: 18.7dB_ SWT: 1.01ms

RBW: 1MHz  peak: 7253.70 MHz, 63.99 dBpV/m

Avg: 7269.30 MHz, 52.26 dBuV/m

e s e e

6975 7005 7035

7065 7095 7125 7155 7185 7215 7245
Frequency (MHz)

7275

Plot 7-686. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency:

Channel:
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Field Strength (dBuV/m)
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Avg: 7265.40 MHz, 52.79 dBpV/m
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Plot 7-687. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-688. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNIlI Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecor® ™ Jewitok: 7937 Gmvim
1401
.>§_ 120 4
g 100 4
é w -\\\M
i oo | MM“W

71245 7124.7 71249 71251 71253 71255 71257 7125.9 7126.1 71263 7126.5

Frequency (MHz)

Plot 7-689. Antenna WF5b Radiated Upper Band

Edge (Peak — UNII Band 8)
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Distance of Measurements:
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Trace: MaxHold
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Plot 7-691. Antenna WF5b Radiated Upper Band

Edge (Peak — UNII Band 8)
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Plot 7-690. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Plot 7-692. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

Detector: PK
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Plot 7-693. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-694. Antenna WF5b Radiated Upper Band

Edge (Average — UNII Band 8)
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7.7.9

Antenna WF5b Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz
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Avg: 5902.60 MHz, 49.70 dBuV/m
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Plot 7-695. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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802.11ax

Worst Case Transfer Rate:
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Plot 7-696. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

802.11ax

MCS11

3 Meters

5965MHz
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Peak TFI_ace sgw % mnz
Avg. Offset: 17.8dB : z
Pesk Offeet: 17.3d8_SWT: 1.01ms

Peak: 5923.95 MHz, 61.25 dBpV/m
Avg: 5924.65 MHz, 50.40 dBpV/m
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Plot 7-697. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227
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Plot 7-698. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz

Channel:

140 A

Field Strength (dBuV/m)
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PASS oo Offsat: 19.30 VBW: 3 MHz

Peak Offset: 18.8dB_ SWT: 1.01lms

RBW: 1 MHz  peak: 7204.10 MHz, 64.52 dBpV/m

Avg: 7283.90 MHz, 52.51 dBpV/m
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Plot 7-699. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz

Channel:
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Peak Offset: 19.0dB_ SWT: 1.01lms
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Avg: 7296.15 MHz, 53.03 dBpV/m
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Plot 7-700. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.10 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

5985MHz

Channel:

7

PASS

Peak TFI_ace sgw % mnz
Avg. Offset: 15.4dB : z
Pc\elgk Of'fss%t: 14.8d8 SWT: 1.01ms

Peak: 5924.60 MHz, 63.69 dBuV/m
Avg: 5921.80 MHz, 51.23 dBpV/m
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Plot 7-701. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS4

Distance of Measurements:

3 Meters

Operating Frequency:

5985MHz

Channel:

7
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Peak TFI_ace SEW % MHZ
Avg. Offset: 15.6dB : z
Pc\algk Of'fss%t: 14.8dB_ SWT: 1.01ms

Peak: 5923.40 MHz, 63.65 dBuV/m
Avg: 5924.60 MHz, 51.38 dBuV/m
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Plot 7-702. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1MHz  pegk: 5923.80 MHz, 63.22 dBUV/m
Peak Trace . ’
PASS avg offeet 15808 YEN 3 M2 Avg: 5921.00 MHz, 51.26 dBuv/m
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Plot 7-703. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHz  pegk: 7125.80 MHz, 62.52 dBuV/m
Peak Trace . ’
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Plot 7-704. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHz  peak: 7126.20 MHz, 63.86 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS hvg offeet: 16508 VBW: S MHZ 0079759 60 MHzZ, 51.28 dBuv/m
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Plot 7-705. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHZ  pegk: 7127.40 MHz, 62.73 dBuV/m
Peak Trace VBW: 3 MH ’
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Plot 7-706. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.11 Antenna WF5b Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

6025MHz

Channel:

15

PASS

Peak TFI_ace sgw % mnz
Avg. Offset: 15.5dB : z
Pc\elgk Of'fss%t: 14.8d8 SWT: 1.01lms

Peak: 5924.55 MHz, 69.41 dBpVv/m
Avg: 5909.25 MHz, 59.26 dBpV/m
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Plot 7-707. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS4

Distance of Measurements:
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Pesk Offeet: 14.8d8_SWT: 1.01ms
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Avg: 5911.05 MHz, 60.37 dBpuV/m
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Plot 7-708. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz

Channel:
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40

120 A

100 A

80 -

60 1

15
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RBW: 1MHz  peak: 5910.15 MHz, 75.00 dBpV/m

Avg: 5921.40 MHz, 62.44 dBuV/m
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Plot 7-709. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
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Plot 7-710. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

RBW: 1 MHz  peak:
PASS i s 1660 VBW: 3 MHz

Peak Offset: 15.7dB_ SWT: 1.01lms

7140.75 MHz, 71.75 dBpVv/m

Avg: 7130.85 MHz, 61.16 dBuV/m
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Plot 7-711. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz
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RBW: 1 MHz  peak:
PASS i s 1600 VBW: 3 MHz

Peak Offset: 15.7dB_ SWT: 1.01ms

7132.65 MHz, 78.14 dBpV/m

Avg: 7133.10 MHz, 65.05 dBpV/m
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Plot 7-712. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.12 SDM Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS2

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

RBW: 1 MHz .
PASS G 5k 170 VBN 3 Mz Peak: 5878.50 MHz, 61.35 dBuv/m

Avg: 5906.70 MHz, 49.54 dBpV/m
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Plot 7-713. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS4

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

PASS oo Offsat: 17.50 VBW: 3 MHz

Peak Offset: 17.2dB_ SWT: 1.01lms

RBW: 1 MHZ  pegk: 5916.00 MHz, 61.38 dBuV/m

Avg: 5920.80 MHz, 49.90 dBpV/m
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Plot 7-714. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHz  pegk: 5920.50 MHz, 61.48 dBuV/m
Peak T ce. VBW: 3 MH y
PASS avg offeet 17808 YN 3 M2 Avg: '5921.10 MHz, 50.46 dBuv/m
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Plot 7-715. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  pegk: 7158.90 MHz, 63.75 dBuV/m
Peak Trace . ’
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Plot 7-716. SDM Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  peak: 7223.40 MHz, 63.23 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 1920 YN 2 I Avg: 7271.10 MHz, 52.51 dBpv/m
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Plot 7-717. SDM Radiated Upper Band Edge (Peak/Average — UNIl Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHZ  pegk: 7231.50 MHz, 63.22 dBuV/m
Peak Trace VBW: 3 MH ’
PASS aug Ol 19108 LAY T 0lms  Avg: 7263.60 MHz, 52.35 dBuV/m
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Plot 7-718. SDM Radiated Upper Band Edge (Peak/Average — UNIlI Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
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Plot 7-719. SDM Radiated Lower Band Edge (Peak —
UNII Band 8)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold
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Detector: PK \W: 300 kHz
Offset: 18.8dB SWT: 1.01ms 78.57 dBuV/m
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Plot 7-721. SDM Radiated Lower Band Edge (Peak —
UNII Band 8)
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Plot 7-720. SDM Radiated Lower Band Edge
(Average — UNIl Band 8)
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Plot 7-722. SDM Radiated Lower Band Edge
(Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
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7.7.13 SDM Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1MHz  paak: 5925.00 MHz, 63.22 dBUV/m
Peak Trace . ’
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Plot 7-725. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHz  pegk: 5923.95 MHz, 68.43 dBuV/m
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Plot 7-726. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MHz  pegk: 5923.25 MHz, 63.18 dBuV/m
Peak T ce. VBW: 3 MH y
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Plot 7-727. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHz  pegk: 7126.05 MHz, 62.58 dBuV/m
Peak Trace . ’
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Plot 7-728. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz

Channel:

140

Field Strength (dBuV/m)

40 4

120 A

100 A

80 1

60 -

227

PASS oo Offsat: 16,005 VBW: 3 MHz

Peak Offset: 15.7dB_ SWT: 1.01lms

RBW: 1 MHz  peak: 7126.75 MHz, 62.75 dBpV/m

Avg: 7126.40 MHz, 51.35 dBpV/m

e A i e s e e

6950 6985 7020

7055 7090 7125 7160
Frequency (MHz)

7195 7230 7265 7300

Plot 7-729. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
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Plot 7-730. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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